

胃

レジメン名	薬剤名	投与量	投与日	1クール
S1+CDDP	エスワン	80mg/m ²	d1-21	35日
	ランダ	60mg/m ²	d 8	
S1+CDDP+Tma b	エスワン	80mg/m ²	d1-14	21日
	トラスツズマブ	8mg/kg (初回) 6mg/kg (2回目～)	d 1	
	ランダ	60mg/m ²	d1	
XP+Tma b	カペシタビン	2000mg/m ²	d1-14	21日
	トラスツズマブ	8mg/kg (初回) 6mg/kg (2回目～)	d 1	
	ランダ	80mg/m ²	d 1	
G-SOX	エスワン	80mg/m ²	d1-14	21日
	オキサリプラチン	100mg/m ²	d1	
SOX+NIVO	オプジーボ	360mg/body	d1	21日
	エスワン	80mg/m ²	d1-14	
	オキサリプラチン	100mg/m ²	d1	
SOX+Tma b	エスワン	80mg/m ²	d1-14	21日
	トラスツズマブ	8mg/kg (初回) 6mg/kg (2回目～)	d 1	
	オキサリプラチン	100mg/m ²	d1	
XELOX	カペシタビン	2000mg/m ²	d1-14	21日
	オキサリプラチン	130mg/m ²	d1	
Pemb+XELOX	キイトルーダ	200mg/body	d1	21日
	カペシタビン	2000mg/m ²	d1-14	
	オキサリプラチン	130mg/m ²	d1	
Pemb+SOX	キイトルーダ	200mg/body	d1	21日
	エスワン	80mg/m ²	d1-14	
	オキサリプラチン	100mg/m ²	d1	
FOLFOX	オキサリプラチン	85mg/m ²	d1	14日
	レボホリナート	200mg/m ²	d1	
	フルオロウラシル	400mg/m ²	d1	
	フルオロウラシル	2400mg/m ²	d1	
FOLFOX+NIVO	オプジーボ	240mg/body	d1	14日
	オキサリプラチン	85mg/m ²	d1	
	レボホリナート	200mg/m ²	d1	
	フルオロウラシル	400mg/m ²	d1	
	フルオロウラシル	2400mg/m ²	d1	
RAM+nab-PTX	サイラムザ	8mg/kg	d1.15	28日
	アブラキサン	100mg/m ²	d1.8.15	
RAM+PTX	サイラムザ	8mg/kg	d1.15	28日
	パクリタキセル	80mg/m ²	d1.8.15	
RAM+TAS102	トリフルリジン・チピラシル	70mg/m ²	d1-5.8-12	28日
	サイラムザ	8mg/kg	d1.15	
RAM	サイラムザ	8mg/kg	d1.15	28日
nab-PTX (A法)	アブラキサン	260mg/m ²	d1	21日

nab-PTX (D法)	アブラキサン	100mg/m ²	d1.8.15	28日
weekly PTX	パクリタキセル	80mg/m ²	d1.8.15	28日
DOC	ドセタキセル	60mg/m ²	d1	21日
IRIS	エスワン	80mg/m ²	d1-14	28日
	イリノテカン	125mg/m ²	d1.15	
CPT-11 (B法)	イリノテカン	150mg/m ²	d1	14日
CPT-11+CDDP	イリノテカン	60mg/m ²	d1.15	28日
	ランダ	30mg/m ²	d1.15	
NIVO	オプジーボ	240mg/body	d1	14日
Pemb	キイトルーダ	200mg/body	d1	21日
トラスツズマブ デルクステカン	エンハーツ	6.4mg/kg	d1	21日
ビロイ+XELOX	ビロイ	800mg/m ² (2回目~600mg/m ²)	d1	21日
	カペシタビン	2000mg/m ²	d1-14	
	オキサリプラチン	130mg/m ²	d1	
ビロイ+FOLFOX	ビロイ	800mg/m ² (2回目~400mg/m ²)	d1	14日
	オキサリプラチン	85mg/m ²	d1	
	レボホリナート	200mg/m ²	d1	
	フルオロウラシル	400mg/m ²	d1	
	フルオロウラシル	2400mg/m ²	d1	
Tmab+FOLFOX	トラスツズマブ	mg/kg (2回目~6mg/kg)	d1.22	42日
	オキサリプラチン	85mg/m ²	d1.15.29	
	レボホリナート	200mg/m ²	d1.15.29	
	フルオロウラシル	400mg/m ²	d1.15.29	
	フルオロウラシル	2400mg/m ²	d1.15.29	
Pemb+Tmab+FOLFOX	キイトルーダ	200mg/body	d1.22	42日
	トラスツズマブ	mg/kg (2回目~6mg/kg)	d1.22	
	オキサリプラチン	85mg/m ²	d1.15.29	
	レボホリナート	200mg/m ²	d1.15.29	
	フルオロウラシル	400mg/m ²	d1.15.29	
	フルオロウラシル	2400mg/m ²	d1.15.29	
D-FLOT (術前・術後各2クール)	イミフィンジ	1,500mg/m ²	d1	28日
	ドセタキセル	50mg/m ²	d1.15	
	オキサリプラチン	85mg/m ²	d1.15	
	レボホリナート	100mg/m ²	d1.15	
	フルオロウラシル	2,600mg/m ²	d1.15	
D-FLOT 維持療法	イミフィンジ	1,500mg/m ²	d1	28日